FRAME & MISCELLANEOUS COVER COMPONENTS




FRAME £ MISCH | ANEOUS COVER COMPONENTS

1|40676738 FACE PLATE ASM, 1
2 | SS41112158P SCREW 11/64~40 L=12 2
3| sssesosi0sP SCREW 976440 L=6 f
421231301 TOP COVER B8 ;
5| SS41108155P SCREW 11/64-40 L=8 "
8 (40108674 THREAD GUIDE g
7|SSB1S09T5SP | SCREW 15/64-28 L=9 :
8|2143n108 WINDOW PLATE € FOR PLO-1760L 3
9 | 21437306 WINDOW PLATE E PACKING FOR PLC~1760L 1
10 | TADB20504R0 CAP B
11 |SS4110815SP SCREW 11/64-40 L=8 FOR PLO-1760L 4
12 | 21331806 WINDOW PLATE B 1
1321332002 WINDOW PLATE PACKING 8 1.
14 | SSH 108155P SCREW 11/84-40 L=8 5
15 | TA1250508R0 RUBBER PLUG 1
18 21331808 BALANCE COVER 1
17|sSTismst0vP | SCREW 15/66-28 L9 :
18| 10107400 THREAD GUIDE C FOR PLC-171.PLC-170 1
. 19|SS2090710TP SCREW 9/84~40 L=7.2 FOR PLO-TIOPLC-TIG0 1
20| 21408554 THREAD GUIDE ASM. FORPLO-TROPLO-TSEL 1
21 | 40035838 THREAD GUIDE PLATE ASM. . FOR PLC-1T10 o
22| 17912106 NEEDLE THREAD PRESSER PLATE * 1
23 |B1132521000 THREAD PRESSER PLATE SPRING * 1
24 | SDO3SOSSISL HINGE SCREW D=2.80 H=5.5 * 1
25 (21408505 THREAD GUIDE PLATE FORPLO-TQPLO-TTROL| = B
26 | 40839839 THREAD GUIDE PLATE FOR PLC-1710 * 1
27 | SSTOUOS20TP SCREW 9/84-40 L=4.5 1
28 | TAOZSO704R0 RUBEBER PLUG 2
" 28 | CM301300001 SAFETY LABEL 1
30 | TAOS50804R0 RUBBER PLUG 1
21 | TAT1050504R0 RUBBER PLUG 1
32 | TAO550604R0 RUBBER PLUG 2
33 | CMS300200001 ATTENTION SEAL 1
34 | 22901805 GROUND MARK 1
35 | WZ0320230U2 WASHER 3.2X6.5X0.15 FOR PLO-1760PLC-1760L 2
. 38 |22819100 CAP 1
37| 16201200 RUBBER PLUG 1
38 |40708675 FRAME THREAD GUIDE FOR PLG-1760L 1
29 | SS2080710TP SCREW 9/64-40 L=7.2 FOR PLC-1760L 1
40 | 22602601 BED SCREW STUD 4
41 | TA1250504R0 RUBBER PLUG 1
42 | 21332309 SIDE COVER 1
43 | SS41108155P SCREW 11/84~40 L=8 1
44121331756 WINDOW PLATE A ASM. FOR PLC-1TIQPLC-T760 1
45 | 40038688 HOOK COVER ASM. FOR PLO-130PLO-1T80L 2
46 {40017268 - SUDE PLATE FOR PLC-T7ROPLO-T768. 2
47 {40017318 HOOK SHAFT SADDLE COVER FOR PLO-TREPLO-T760L 4

3

L]



FRAME & MISCELLANEOUS COVER COMPONENTS

Ne. Parts No. Parts name Remarks Level Cons | Qty
48 | 40038691 HOOK COVER HINGE SHAFT FOR PLO-TROFLC-T780L 2
49 | SS4080820TP SCREW 1/8-44 1=6 FOR PLO-TROFLE-760L 2
50 | $S8110480SP SCREW 1176440 L=4.3 8
51 | TAZ100S04R0 RUBBER PLUG 1
52 | 40652262 THREAD GUIDE PIN 1
53 [ HS86203108P NUT 3/16-32 1
54 | 21331202 SETSCREW FOR PLO-I710PL0-1760 1
55 [ 40152631 LUBRICATION SUPPLEMENT 1
56 | TAT450404R0 RUBBER PLUG D=145 L=4 FOR PLO-1TT0PLC-1700 1
57 | SS2080710TP SCREW 9/684-40 L=72 1
581B3138512000 TAKE-UP SFRING ADJUSTING PLATE 1
53 | 40039831 BED COVER FOR PLC-17T10 k|
60 [ SM406T001SE SCREW M6 1L=10 FOR PLC~1710 2
61 | W2Zo320200UZ WASHER 3.2X8.5X0.15 FOR PLC-1710 1
62 | 40038588 HOOK COVER ASM. FOR PLC-1710 1
63 | 40017269 SLIE PLATE FOR PLC-1770 1
6440017264 FEED LEVER BASE COVER A FOR PLC~1710 1
85 (40017285 FEED LEVER BASE COVER B FOR PLC-1710 1
68 | S560908208P SCREW 9/64-40 L=% FOR PLC~1710 4
67 | 40038691 HOOK COVER HINGE SHAFT FOR PLG-1710 1
68 | SS4080820TP SCREW 1/8-44 L=6 FOR PLC-1T10 1
69 | TA1100804R0 PLUG 1
70 | 40094581 SEWING MACHINE LABEL (EU) FOR EU 1




UPPER SHAFT1OWER SHAFT DRIVING & BALANCE COMPONENTS




UPPER SHAFT.LOWER SHAFT DRIVING & BALANCE COMPONENTS

Paris No. Parts name Remarks Level Gty
121332765 UPPER SHAFT i
2 | 21333000 UPPER SHAFT FRONT METAL 1
3|23001001 THREAD TAKE-UP LEVER FOR PLC-TTIOPLC-T780 1
4|B1906051000 TAKE-UP LEVER PIN 1
5 | 21333307 BALANCE SUDE SHAFT FOR PLO-TIOPLO-1780 1
& | sss1508227P SCREW 15/64-28 L=8 2
7140038704 NEEDLE BAR CRANK ROD 1
8 | 0303060000 Ol WICK 0.2
9 | CQ202000000 OlL WICK FOR PLO-1716PLC-1750 0.03

10 | B1210051000 NEEDLE BAR CRANK PIN 1
Q505000000 OfL WICK ; 0.03
12 | 21332507 COUNTER WEIGHT (A) (36MM) FOR PLO-ITHPLO-T760 1
13 | SSB150822TP SCREW 15/64-28 L=8 2 .
14 | SHB0S0812TP SCREW MaX8 2
15| 40197297 UPPER FEED_ CAM_ASM FOR PLC-TIOPLC-T780 1
16 | SSBE60810TP SCREW 1/4-40 L=8 * 2
17]21333109 UPPER SHAFT INNER METAL 1
18 | CQ202000000 OIL WICK 02
19| 21387807 ADJUSTING PIN (1.2) 1
20| 40197296 HORIZONTAL_FEED_ROD ASH FOR PLO-1710PLC-§760 1
21 | SS8E08TOTP SCREW 1/4~40 L=8 * 2
2221353008 HORIZONTAL FEED CAM COVER * i
23 | SS7T110710SP SCREW 11/84~40 L=7 * 2
24 | 21387402 FELT * 1
25 | 40038694 TIMING BELT (960) i
25| B1203512000 BUSHING REAR 1
27 | 21402300 UPPER SHAFT BEARING HOOK 1
28 | SMBQE0602TP SCREW MSX6 2
29 | 40019905 TRIANGUAR CAM A FOR PLC~1760L 1
30 | 40038703 LOWER SPROCKET SE1LECTIVE PARTS 1
31| 21387501 LOWER SPROCKET SELECTIVE PARTS 1
37 | B1214019000 SPROCKET RING 1
33| 21387709 SAFETY CLUTCH SPRING 1
34| 21387600 SAFETY CLUTCH HOOK 1
35 | B1308055000 SAFETY CLUTCH COUNTER-HOOK 1
36| 40113224 COUNTER HOOK SPRING 1
37 B13100S5000 SAFETY CLUTCH SMALL LINK 1
3821387808 SAFETY BASE 1
39 | B1314055000 SAFETY CLUTCH SMALL LINK PIN t
40|SSBES0612TP | SCREW 1/4-40 L= 2
41| SDOG4032ZTP HINGE SCREW D=6.35 H=32 '
42| SDOB4O322TP HINGE SCREW D=6.35 H=3.2 1
43| SS8111010TP SCREW 11/64-40 L=9.5 1
44 | TAOTS0704R0 RUBBER PLUG . 1
45 | B1312563000A SAFETY CLUTCH PUSH BUTTON 1.
46 | REDS00000KD E-RING 1
47 | B1838051000 SPRING 1

vi



LPPER SHAFT.LOWER SHAFT DRIVING & BALANCE COMPONENTS

No. Parts No. Parts name Remarks Oty
43 | B1213055000 SAFETY CLUTCH KNOB SLEEVE 1
49 | 40016148 THRUST COLLAR B WASHER 1
50 | $58150710TP SCREW 15/64~28 L=7 2
51 | 40038700 THRUST COLLAR ASM. 1
52 | 40038762 THRUST COLLAR 1
53 | SS8661030SP SCREW 1/4-40 L=10 2
54 | SB120000200 BEARING 20X42 1
55 | SS7120760SP SCREW 3/16-28 L=7.0 2
56 | 21333406 BALANCER FOR PLO-17H0PLC-T760 1
57| S$81515508P SCREW 15/64-28 L=15 FOR PLC-1TTOPLC-1760 2
58 | 40638830 BALANGER FOR PLC-1780L 1
59 | SMBDS1212TP SCREW MBX12 FOR PLC-1760L 2
80 |21333702 SAFETY CLUTCH DISC 1
61 | Ss8150710TP SCREW 15/64-28 L=7 2
&2 | SS8660612TP SCREW 1/4-40 L=6 FOR PLC-1780L 1
63 | 21234008 FLYWHEEL FOR PLO-1T10PLO-1760 1
64 | SS8150822TP SCREW 15/64-25 1L=8 2
65 | 23053808 FLYWHEEL FOR PLO-1760L 1
66 | 21332606 COUNTER WEIGHT (8) (33MM) FOR PLC-1760L i

" §7|B19655200A0 THREAD TAKE-UP LEVER FOR PLC-1760L :
68 | B1905520000 THREAD TAKE-UP LEVER 1
69 | B1907057000 THRUST PIN 1
76 | CQZ02000000 ORL WICK y
71 i CSOSS08108H THRUST COLLAR ASM. D=0.5 W=8 1
72 | 40038682 UPPER SPROCKET 1
73 | SS66611105P SCREW 1/4-40 L~11 2




4. NEEDLE STOPPAGE MECHANISM COMPONENTS

sHE Ll

10



e b e

DESCRIPTION

A At MR e e e s ue e

A G e e e W e e

NIT=NIBIELDE
INUF=2nns4
FuUr4390 939
hA4TZ)% L=21. 7
FUFAIINZR L=18, 3

- -~

TUOTF=5 ANIFHT FaFAss
NJF=D [ RPrrL52
NIF=¥ ~Zrh 3—-F-E
AVAY S—-E-IRYo

FARYT 9/84—40 L=3, 8

NATILTT
YHEDRY 8/64-40 L=6. 1
NIF =Y AVHY FeReFot
NUF—SnrliorB, T
IUF=UAThTL P8R

7 AT TTA
AUAl- 2=

NU-
AUil= 52T

NUF =T T~

(2} .

= Fom—. XU~ Je& T

z B1407-525-000 NIF=2 Fyf— -7 (23
23 B1409-526-000 HALL SUIDE STUD NUF= -l T4 VT )
24 B1412-526-0A0 ADJUISTING SLIDE STUD ASM. NUF= FI—YATA KV O (2}
2% B1415-526-000 SPRING INUF= PYoItR (2)
= Bi416-528000 TOLLAR TCROT [¢:§)
z B1425-526-000 SCREW 1/8-44 L=6 NUEX Ry (2
28 B1410-525-000 . NIF=Y =i 12
= B1420-526-0A0 NEEDLE BAR BRACKET ASM NUR=FF o= 1
3¢ B1420-526-000 NEEDLE BAR BRACKET NOR—5"% {1
B D © £ 73 &= " FELT NOR=FF JILF 1
= B1422-526-000 NEEDLE BAR SUPPORT PLATE NUR— D745 (1)
= S5-2050410-5P SCREW 3/32:56 Lxd. 1 TBSRY 3/32-56 L=4, } (2}
34 C0O-2520000-00 OfL. ks 175 0.08 °
35 SSE11I010-TP SCREW 11/54-40 L=9.5 rX2T 11/64-40 L=8, 5 1
EPRTEXT 7 T
AUR— FaA-2T7IT90+ 1
NURDIAFAIH . 2
NUR=20F = N~y &~
CN\UM=TDFAT0  bARY 2
O ParA4% 1
AUM=— -3 T7TILE THT 1
ESYHEE 4, 8X8. 4X0. 8 1
SR D=4, 5 Hm=4 1
ESRY 9/684-40 L=S 2
- R d«A40 L=/. 0 <
¥ od PS-0400222-K0 SPRING PIN ATy 1
43 213-75852 NEEDLE ROD ROCKING BASE COMPL WUPALRAA 1
49 1375803 NEEDLE BAR ROCKING BASE NURDID RO (1)
50 B1510-526:000-A NEEDLE BAR [ OWER BUSHING NUR—SF A G, (1}
K .y TEIEN AT A (ST
52 SSBBO310-8P SCREW 1/8-44 1728 FARY 1/8-44 L=2. 8 {2}
83 £1452.528.000 NEEDLE BAR FRAME BUSHING NUN= S=Raty X)) 1),
54 21338603 ROCKING BASE GUIDE () NUMSBOROSFA T+ (B) 1
55 M1351-781-800 NEEDLE 135X 17 £180 g 1385X17 #1860 1
- HETe7 DT TUIRGHA F T
57 5711091059 SCREW 11/64-40 L=8.5 VILEIRY 11/64-40 L=8. § 2
58 SS-6091022-TP SCREW EIRY 1
58 SS-7112420.8P SCREW 1176440 L=24 INESRY 11/64~40 L=24 2
60 21376009 NEEDLE ROD ROCKING SHAFT BASE NUADT O RS o4 1
&1 ki 1 FARY 11/0604=-40 L=b. & I
82 213768504 NEEDLE ROD ROCKING BASE SHAFT NUROBVEDFALTD 1
83 SS-8150510-TP SCREW 15/64-28 (=47 LX%xY 15/84-28 L=4. 7 !
54 1  BI453-526-008 THRUST PLATE T=0.6 YBAFN, ATARAY T=0. € 1
65 201 B1453-525-00C THRUSTPLATEC LoRAGIL ADARAS O 3

NOTE(ER)

#01..SELECTIVE PARTS

11

HERBR



PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS {FOR PLO-1710,PLG-1760)




PRESSURE ADJAUSTING & UPPER FEED MECHANISM COMPONENTS {FOR PLC-1T10.PLC~1760)

No. Parts No. Parts name Remarks Level Cons | Qiy
1| 21340401 UPPER FEED SHAFT 1
2| 21340500 UPPER FEED FRONT ARM 1
3| SSBSe0s12TP SCREW 1/4-40 L=6 2
4140039326 FRONT METAL 1
5|21378302 FEED SHAFT METAL 1
& | 22008155 MAIN SHAFT THRUST COLLAR ASM. 1
7 | 22064108 MAIN SHAFT THRUST GOLLAR 1
8 | SS8ELOsI0TP SCREW 1/4—40 L=6 - 2
9 | ss8150710TP SCREW 15/64-28 L=7 1
10 | TAOTSOTOIRD RUBBER PLUG I
11 | 40033027 UPPER FEED LINK ASM. 1
12 | 40033025 UPPER FEED LBNK * 1
1321347108 FELT * 1
14 | EASSDOBO000 CLIP CV-70S » 2
15 { CQ3DBOCOOFD OfL. FELT * 0.003
16 | CO3000000FD O FELT * 0.003
17 | B1414555000 SUIDE BLOCK t
18[WPOSO1046SC | WASHER 5X14X1 1
1940033029 TRIANGULAR LEVER ASM. 1
20| SS7T110510SP SCREW 11/64-40 L=5 1
21 | B1444555000 SUDE BLOCK 1
22| 10509701 FELT !
23 | 40018341 WALKING BAR DRIVING LINK 1
24 | 40633033 WALIGNG BAR B 1
25 | B145T0530A0 WALKING BAR ASM. 1
. 26 |B1458053000 WALKING BAR SPRING 1
27 | $S6151790SP SCREW 15/84-28 L=17.0 1
28 | 21406509 UPPER FEED GUIDE PLATE 1
29 | 26225201 ROLLER 1
30 | SSB151920SP SCREW 15/64-28 L=19.0 1
31 | SSTISUT40SP SCREW 15/64-28 L=7 1
32 | D1456055800 HINGE SCREW 1
33| D1455055B00 CONNECTING STUD '
34 | WPD482086SD WASHER 4.8X1¥.5X2 1
35| NS8110530SP NUT 11/64-40 1
36 | 21437900 UPPER FEED REAR ARM 1
37 | SM6082502TP SCREW M6 L=25 1
38 | CG252000000 OB WICK .02
39 | 20039265 PRESSURE BAR HOLDER ASM. x
40 | 40039266 PRESSURE BAR HOLDER C L
41| ss7110910TP SCREW 11/64-40 1L=85 .
4221340806 PRESSER ADJUSTING SCREW 1
43| 22007604 PRESSER SPRING REGULATOR NUT 1
44 | B1502246000 PRESSER SPRING i
45 | 40038705 PRESSURE BAR HOLDER GUIDE 1
4540017278 THREAD RELEASE PLATE COMPL 1
47 | Bras2053000 THREAD RELEASE SPRING 1

13



PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS (FOR PLC-1710.PLC-1760)

No. Perts No. Parts name Remarks Level | Coms | Oty
48 | 21406103 PRESSER LIFTER LEVER 1
49 | 22007109 PRESSER BAR BUSHING LOWER 1
50 | 40018340 SCREW ' 2
51 | 40078339 SCREW 1
52 | NSST50430SP NUT 15/54-28 1
53 | SS8110520TP SCREW 11/64-40 L=4.5 i
54 [ 21406608 GUIDE PLATE SPACER 1
55 | 21451508 PRESSER BAR 1

5



FEED MECHANISM COMPONENTS (FOR PLC-17600L)




FEED MECHANISM COMPONENTS (FOR FLO-17600)

No. Parts No. Parts nome oty
1|21337001 BACKWARD FEED LEVER B 1
2 |21337100 BACKWARD FEED PRESSER PLATE 1
3 |SSTTI0710SP | SOREW 11/6440 L=7 3
4 |21352901 BACKWARD FEED LINK FULCRUM 1
5 | VPOB12856SD WASHER 8.1X185X2 1
& | NSOST0002KP SPRING WASHER 1
7| 58815301279 SCREW 15/64-28 1
8 9454 '.ﬂl'm' BASE 1
91 D246148ICH0 CONNECTING PIN 1

10128623200 FEED CAM ROLL 1
11 | REGI0S600KD E-RENG 4 1
12| SSBOSEDIOSP SCREW $/64-40 L=8 2
13 ssmmosp SCREW 3/16-28 1=7 : 3
15| 13789201 TENSION SPRING i
16 | 19272614 FEED SPRING HOOK 1
17[WPDSE2BISSD | WASHER i
18 | 22852501 1BACKLEVER STOPPER 1
19 | SS71128205P SOREW 11/88~40 L=24 1
20| SSBIZIZI0SP SCREW:3716-28 L=12 1
21| 22904155 MOABN SHAFT THRUST COLLAR ASM. 2
22| 22904108 FEED tEVER SUPPORT '
23| £S3860610TP FEED LEVER BASE 2
24 | 40038307 SOREW 9/64-40 L=6.8 1
25 | SDOSGETOITP HINGE SCREW D=¢ H=7 1
26 | NSEEBIS2USP WASHER :5X11X1 1
27|2t407399 FEED DRIVING SUDE SLOCK 2
28|SSEIS0B22TP  |SCREW 15/84-28 L8 2
29| 27364104 FEED ROCKER L
30 | SST11H10TP SOREW 11/64-40 L=14 4
2121337902 ECCENTRIC PIN 1
22| SSTOS0SIOTP SCREW 9/64-40 L=8.5 2
33121337308 FEED ADJUSTING ROD 1
34 | SDOSOOLOZTP HINGE SCREW D=8 H=4 '
35 | 40038901 SPRING B 1
36| 40019928 SPRING HOOK 1
37|S881118108P SCREW 11/64-40 L=16 2
38| 23056104 FEED REGULATOR (P=12) A
39 | 22809408 FEED ROCK SHAFT .
40| SM6051802TP SCREW M6 L=18 !
4123056203 FEED DIAL () 1
42| 21430400 FEED ADJUSTER SUPPORT 1
43|SS6121960SP | SCREW 3/16-28 L=18 4
4422911804 FEED REGULATOR SCREW 1
5|R0092270200 | RUBBERRING - f
46| 22912000 FEED REGULATOR PN 1
7| 22912109 FEED REGULATOR PIN SPRING 1




FEED MEGHANISM COMPONENTS (FOR PLG-17600)

No., Parts No. Parts name Level Gty
48 | 213368858 FEED LINK ASHM. 1
49 | 21336607 LINK * 1
50 | 40009703 CONNECTING FORKED LINK PIN * ]
51 | CQ202000000 Ol WiCK * 004
52 | SMBU50612TP SCREW MSX5 & 1
53 | 40011400 'FEED ROD (G} 1
54 | 21338207 FEED LINK PIN |
55 | SD1000801SH HINGE SCREW D=10 H=8 1
56 | 21338409 BACKWARD FEED LEVER SHAFT B 1
57 | 40108541 FEED ROCK SHAFT HINGE SCREW 1
58 | WPOB50876SD VIASHER 8.5X13X0.8 1
58 | RSBIS0310SP NUT 15/84-28 1
60| 21387402 FELT 1
1 | REO960800K0 E-FING 9 i
82 |{CS12010108H THRUST COLLAR ASM. D=12 W=10 1
63 | CST2010118H mrcmmwz w=10 1
64 | SSE660510TP SCREW 1/4~40 15 2
65 | SDBB0ULeZTP HINGE SCREWD=8K=4 1
66 | NSE150430SP NUT 15/84-28 1
67 | SST110THOSP SCREW 11/84-40 L=7 1
68 | 40038712 FELY HOLDER 1
69 | SST110910TP SCREW 11/64-40 L=85 4
70 | 21407408 FITTING PLATE 1
71| 21407200 FEED ADJUSTING BASE )
72| 40038711 FEED ADJUSTING BASE B 3
73 | SS61105207P SCREW 11/64-40 L=45 1
7421337803 FEED ADJUSTING BASE SUPPORT 1
75| 21278302 FEED SHAFT METAL 2
76 | SSS15HISTP SCREW 15/64~28 L=105 3
77 | B3025141H00A CONNECTING ARM 1
78 | SS8150710TP SCREW 15/64-28 L=7 1

19



THREAD TERSION GOMPONENTS (FOR FLC-1 T60.PLC-17600)

e e rstean . st e Sl em—r el § sty i, Mt st . St St St i bl e e 3} 1 S o

i+ et an e e M St et f

20




THREAD TENSION COMPONENTS (FOR PLC-1760PLO~17000L)

1| 23908406 TERSION RELEASE BAR SELECTIVE PARTS 1
2| 21348206 TENSION RELEASE BAR SELECTIVE PARTS 1
3| 10321107 | TENSION RELEASE BAR SELECTIVE PARTS 1
4| PSOGDBSAKP SPRING PR '
5| s08302%3 THREAD TENSION ASi. EOR PLC-1760 1
&1 40039264 THREAD TENSION ASM. (600 FOR PLO-1780L 1
7| 40017283 TENSION RELEASE LEVER A * 1
& | spotrezise HINGE SCREW D=4.7 H=2.8 = 4
s |4egr17282 TENSION RELEASE PIN 8 . 2
10| 22618201 TENSION RELEASE PIN, A * 2
11| 13138201 THREAD TENSION DISK * 8
12 | B3128051000 THREAD TAKE-UP SPRING * 1
13 | 22617906 THREAD TENSION DISK PRESSER * 4
14 | 83129526000 TENSION SPRING (1.2) FOR PLO-1760 * 4
15| 11085161 THREAD TENSION SPRING * 2
18 | B3120125000 ROTATING STOPPER . 4
17 | 11956802 TRREAD TENSION KNOB BLUE * 4
18| 83143527000 TAKE-UP SPRING GUIDE STUD = 1
16 1BI137SZTOAD TAKE-UP SPRING GUIDE ASM. & 2
20 | B3142927060 TAKE-UP SPRING GUIDE PLATE * 1
2183139527000 COLLAR * 1
22 | 83128527000 THREAD TAKE-UP SPRING B * 1
" z3|22817808 THREAD TENSION POST . )
24 | 22018904 SET SCREW = 1
25 | 22818904 SET SCREW . !
26 | 83128527000 ADJUSTING PLATE B * x
27| sST0008205P SCREW 9/64~30 L=4.5 * t
28| 83141527000 PRESSER COLLAR * '
29 | B3125527600 TAKE-UP SPRING GUIDE . )
20 {B3125012000 THREAD TERSION NUT " !
31| 10124501 THREAD TAKE-UP SPRING STUD - 1
32| 40017284 TENSION RELEASE LEVER B * i
33{10741108 FIRST THREAD TENSION PLATE * 4
34| 11072402 THREAD TENSION NUT * 5
35| 10124204 THREAD TENSION POST A * 3
36 | 40017279 SPACER by !
37| NS§1103105P NUT 11/64-40 . 2
38 | 10703205 FIRST THREAD TENSION GUIDE * 4
39| B3129053000 TENSION SPRING FOR PLC-1760L i :
4021059100 THREAD TENSION SPRING FOR PLETIT. * :
4140017280 THREAD TENSION BASE COMPL. & :
42 SS7110910TP SCREW 11/64-40 L=7 )
43| 40038752 THREAD TENSION STUD ; t
44| 40040558 TENSION RELEASE PLATE m"’ '”’m““-fn"‘igs 1
45 | 40048558 SPRING mm-;’g)m '
45 |SDoBsvBSISP | STEP-SOREW o A O-1760) s

21



KNEE LEFTING COMPONENTS

o W L} g

et b iy e v S+

i o 0 g e i o s WA

L o —— i S ey + % 7

. mAA e S s o —— —

o i g ¢ i — —

22



KNEE LIFTING COMPONENTS

No. Parts s, Level oty
121343207 IOIEE LIFTER SHAFT BASIS 1
2| Sussost202TP SCREW M6 L=12 3
3121342555 INEE LIFTER SHAFT A ASM. 1
4| 21362508 KNEE LIFTER SHAFT A * 1
5{21342605 KNEE LIFTER SHAFT PIN * 1
6| z1sesez KNEE LIFTER SHAFT A SPRING 1
7| zv343001 KNEE LIFTER SPRING RACK 1
& | Sus051602TP SCREW MS5XR.8 L=16 1
5| 21342784 KREE LIFTER SHAFT B 1
10| REBESOBESND E-SHAPED SRAP FANG (Sh) t
11| 27323009 IOEE LIFTER LEVER B 2
12 | SHSUS160ZTP SCREW M5X0.8 L=16 2
13 | 21342803 KNEE LIFTER LEVER A 1
14 | saesosTR02TP SCREW MSXDS L=16 1
15 | swses2502TP SCREW H5X88 L=25 1
16| RMBUSUO0TSD PEST MESX0.3 1
1721342902 KREE LIFTER LBNK i
12 | SDOTOGISITP HINGE SCREW D=7 H=45 2

19 {40877274 KMEE LIFTER CONNECTING ROD L
20| SDOT00451TP HINGE SCREW D=7 H=4.5 2
21 | 21343355 KNEE LIFTER LEVER ASM. ¢
22 |SM6062502TP | SCREW M6 L=25 =
23 | 22863252 OUEE LIFTER JOINT ASM. 1
24 | 22882208 KNEE LIFTER JOINT * !
25 | 3428521000 PRESSER SPRING . !
26 | SS7090510SP SCREW 6/64-30 L=4.6 * t
27 | 22932453 BRACKET ASM. *
23 | 22900404 BRACKET % :
29 | 22034707 SCREW * =
30121243157 KNEE PRESS PLATE ASHL !
31| SMB081203SE SCREW M§ L=12 * "
32| 21342108 KNEE PRESS LEVER * :
33| 22934509 KONEE PAD PLATE COVER * :
34 | 22934400 KNEE PAD PLATE RUBBER » ;
35 | 22934202 KNEE PAD PLATE s !
36 | 22934301 KNEE PAD PLATE SUPPORT 2 i

A3



THREAD TENSION CONIPONENTS (FOR PLC-1710)

R




THREAD TENSION COMPONENTS (FOR PLC-1710)

Ho. Parts No. Parts name Remarks Level Oty
2{21441050 TENSION POST COMPL. * 1
3| 10328109 SCREW STUD * ¥
&} EB3128081000 THREAD TAKE-UP SPRING A * 1

| 5{BO157510A0 TAKE-UP SPRING GUIDE DISC ASM. * T
&|ez20208 THREAD TENSION STUD NUT * 1
it EASE PIN A " 3
8| t3r3sn THIREAD TENSION DISK ® 4
o| 22817906 THREAD TENSION DISK PRESSER ) 2
B st : saER 2 2
1% | B3720$25000 ROTATING STOPPER * 2
12111856302 "THREAD TENSION KNOS BLUE * 2
1379124204 THREAD TENSION POST A - L
14| 50741108 | EIRST THREAD TENSION PLATE * 2
15| 11045701 THREAD TENSION SPRING * 1
18] 12672402 THREAD TENSION NUT * '
17 | 27481100 TERSION RELEASE PLATE . b
18{SSIBSETESP | SCREW 1/8-44 1764 . !
19{SDOSTORBISP HIGE SCREW D=4.7 M=28 * 2
20 |RSET10310SP NEST 11764-40 » 1
21 |pare2ssSBe0 THREAD GUIDE * 4
22 | PSDSOESRIKP SPRING PBI 1
23 | SS71109167TP SCREW 11/84-40 1285 1
24 | 21348208 TENSION RELEASE BAR SELECTIVE PARTS 4

25| vesoTIeY TENSION RELEASE BAR SELECTIVE PARTS 1
28123006406 TENSION RELEASE BAR SELECTIVE PARTS 1
27| 11315108 COLLAR : 1
28| SS7110830SP SCREW 11/64-40 L=75 1
24 SSTITIRIOTP SCREW 11/84-40 L=14 1

25



PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS (FOR PLO-17600)

26



mgmamwwm@mn&1m

PRESSURE
No. Parts No. Parts name Remarks Level | Cons | Qty
1121346401 UPPER FEED SHAFT .
2 1 21346500 UPPER FEED FRONT ARM :
2 | ssese0612TP SCREW 1/4-40 L=8 ;
4| 5003937 FRONT METAL ’
5 | 21378302 FEED SHAFT METAL :
& | 22904155 MAIN SHAFT THRUST COLLAR ASM. 3
7122504106 MABN SHAFT THRUST COLLAR 5 '
slsssss0soTP | SCREW 1/4-401=6 r *
olSss1s671I0TP | SCREW 15/64-28 L=7 y
10 | TADTSOT04RD RUBBER PLUG 4,
11 |ssyrsorsese  |sorew 15/64-28 1=7 !
12 | 21048707 HINGE SCREW "
13|SS8116520TP | SCREW 11/64~40 L=45 s
14 | 21340005 UPPER FEED LINK (B) 1
15 | 40018340 SCREW 2
16 | #0018339 SCREW 1
17|Btatasss000  |SuDE BLOCK !
18 | WPOSOTOMESC | WASHER SX14X1 d
19| 40033029 TRIANGULAR LEVER ASM. !
20|SSTIOSI0SP | SCREW 11/64-40 L=5 g
71 | 81314555000 SLIDE BLOCK 4
22 | 10509701 FELT !
23| 40018381 WALKING BAR DRIVING LINK .
24| 40033033 WALKING BAR B ki
25 | B14670530A0 WALKING BAR ASH. .
76 |B146E050000 | WALKING BAR SPRING ’
27|$S8151780SP SCREW 15/64-28 L=17.0 9
28 | 21406509 UPPER FEED GUIDE PLATE i
29 | 26225201 ROLLER L
20 | 5S6151820SP SCREW 15/84-28 L=19.0 !
31| 40033027 UPPER FEED LINK ASM. !
37|CO3000000F0 | O FELT * o
1 |casoooooors  |on FELT % i
3421347108 FELT ™ '
15|EASS00BO00D | CLIP CV-708 . k
36| 40033026 UPPER FEED LINK * !
37 | REDSO00COKD E~SHAPED SNAP RING (8MM) !
38121340302 UPPER FEED REAR ARM (B) 1
79 | 21451505 PRESSER BAR ’
10| 40039265 PRESSURE BAR HOLDER ASM. !
41| 40039266 PRESSURE BAR HOLDER C * i
42|SSTII0910TP | SCREW 11/84-40 L=85 . .
43| 22907604 PRESSER SPRING REGULATOR NUT !
44| B1502246000 PRESSER SPRING 1
45140038705 PRESSURE BAR HOLDER GUIDE !
4540017278 THREAD RELEASE PLATE COMPL 1
47| B1462033000 THREAD RELEASE SPRING 1

27



mwzmmmmmn&im

No. Parts No. Parts name Remarks Level Gty
4821406103 PRESSER LIFTER LEVER 1
49 | 21408808 GUIDE PLATE SPACER 1
50 | SMB052002TP SCREW M5 L=20 ¥
51 | 21006002 ADJUST SPRING B 3
52 | 22007109 PRESSER BAR BUSHING LOWER 1
53 | CQ252000000 OIL WICK 0.02
54| 10713808 CONNECTION LINK PIN B i
55 | NSB156430SP NUT 15/64-28 1
56 | 40075553 ECCENTRIC ROD (SET) 1
57 | 21008507 ADJUST SCREW B 1
58 | NS5119530SP NUT 11/64-40 1
59 | 21006408 ADJUST SCREW A i
60 | 40072708 SPRING SUPPORT SHAFT ASM, 1
61 | PSO300242K0 SPRING PIN 3.0X24 i
62 | 40072708 SPRING SUPPORT SHAFT 1
63| 40108542 VERTICAL ADJUSTING CAM 1
8410715704 VERTICAL DIAL PIN 1
65 | B152652700G SPRING 1
66 | SS6110830TP SCREW 11/84-40 L=6 1
67 | 21341607 | VERTICAL ADJUSTING ARN 1
68 | 10715308 PI 1
69 | SMB051202TP SCREW M5X0.8 L=12 '
70 | 21341508 VERTICAL CHANGE BASE SHAFT 1
71 | 10718203 FEED SHAFT FRONT METAL 1
72 | 10714202 VERTICAL CHANGE BELT 1
73 | SM1050801SR SCREW MS L=8 ¥
74| 21239700 UPPER FEED STOPPER PLATE (B) 1
75 | SSH11120TP SCREW 2
76 | 10713501 SPRING HOOK 2
7710716504 VERTICAL SHAFT SPRING .
78 | B3416552000 CONNECTING ROD HINGE SCREW 2
79 | REOSO0000KD E-RING 2
30 { 21339809 UPPER FEED DOG SPRING HOOK 1
81 | SS7110830SP SCREW 11/64-40 L=75 1
82 | 40107943 CONNECTION LINK B 2
83| 10714508 CONNECTION LINK B SUPPORT PIN 2
84 | SMBOS0502TP SCREW M5 L=6 2
8521337803 FEED ADJUSTING BASE SUPPORT 1
86 | SS81507105P SCREW 15/64-28 L=7 1
87]21333601 UPPER FEED STOPPER PLATE (A) 1
38 | SMB050602TP SCREW M5 L=6 2
89 | 10774305 VERTICAL DIAL 1
80| 10715100 VERTICAL DIAL SHAFT BUSHING 1

28



FEED MEGHANISM COMPONENTS (FOR PLO-1710.PLC~1760)

it o

30

-0



FEED MECHANISM COMPONENTS (FOR PLC-1710.PLC~1760)

Ne. Parts No. Parts name Remarks Oty |
1| REGSODO0DKD E-RING 9 ”
2| es12010108H THRUST COLLAR ASM. D=12 W=10 %
3|CS1201011SH THRUST COLLAR D=12 W=10 .
4 | SS8860810TP SCREW 1/4~49 L=6 2
5| Spos00s2TP MINGE SCREW D=8 H=4 "
& | NSs1504305P NUT 15/64-28 q
718S7110710SP SCREW 11/64-40 1=7 4
8 | 40038712 FELT HOLDER 1
9|SS7T110910TP SCREW 11/64~40 L=8.5 4
10 | 40081970 FEED ADJUSTING BASE 1
11 | 21407200 FEED ADJUSTING BASE 1
12 | 21407389 SQUARE BLOCK 1
13 | 40081069 FEED ADJUSTING BASE B SET 1
14 | 40038711 FEED ADJUSTING BASE B 1
15 | 21407309 SQUARE BLOCK 1
16 | SS3151150TP SCREW 15/64-28 L=105 1
17 |B30Z5141H00A | CONNECTING ARM 1
18 | S86121210SP SCREW 3/16-28 L=12 1
15| 22508155 MAIN SHAFT THRUST COLLAR ASM. 2
20 | 22904106 MAIN SHAFT THRUST COLLAR 1
21 | SS3560610TP SCREW 1/4-40 L=6 2
22 | 40039307 FEED REGULATOR CONNECTING ROD 1
23 | SDO90C70I TP HINGE SCREW D=9 H=7 ¥
24 | NSS6803205P NUT 9/32-28 1
25 | 21378302 FEED SHAFT METAL 2
26 | 21388004 REVERSE FEED ROCK SHAF 1
27 |$S6120930TP SCREW 3/16-28 L=9 2
28 | SS81S082ZTP SCREW 15/64-28 L=8 2
29 | 21364104 FEED ROCKER i
30 | SST111410TP SCREW 11/64-40 L=14 2
3121337902 ECCENTRIC PIN 1
32 | SS7080810TP SCREW 9/64-40 L=85 2
33 |21337308 FEED ADJUSTING ROD 1
34 | SD0B00402TP HINGE SCREW D=8 H=4 1
35 | 21337605 SPRIRG !
36 | 40019928 SPRING HOOK . 1
37|sss11168108P SCREW 11/64-40 L=16 2
3821337209 FEED ADJUSTING A 1
39 | 22609408 FEED ROCK SHAFT 1
40|SMG0B1SO2TP | SCREW M6 L=18 '
41 | 21336805 FEED DIAL A i
4221430400 FEED ADJUSTER SUPPORT b
43|SS121860SP | SOREW 3/16-28 L=18 !
44{22911804 FEED REGULATOR SCREW }
45 | RO052270200 RUBBER RING 1
4622912000 FEED REGULATOR PIN :
4722912108 EEED REGULATOR PIN SPRING 1

1



FEED MECHANISM COMPONENTS (FOR PLO-1710.PLC~1760)

No. |  Parts No. : Parts name Level Gty
43 | 21336658 FEED LINK ASM. I
49 | 21335607 FEED LINK "' X
50 40000103 CONNECTING FORKED LINK PIN * 1
51 | Q202000000 OR. WICK * 0.04
52 | SWBOSOSIZTP SCREW MSXE * 1
53 | $S6116520TP SCREW 11/64-40 L=45 1
54 121336207 FEED LINK PIN 1
55 | SD1006801SH HINGE SCREW D=10 H=8 1
56 | 21336300 BACKWARD FEED LEVER SHAFT 1
57 | 40108541 FEED ROCK SHAFT HINGE SCREW 1
58 | WPOSSB876SD WASHER 6.5X13X03 )
50 | NSETSE310SP NUT 15/64-28 !
60{21337803 FEED ADJUSTING BASE SUPPORT L
61 [SS8150710TP SCREW 15/84-28 L=7 1
62 | 21407408 FITTING PLATE .

23



FEED BASE COMPONENTS

34



FEED BASE COMPONENTS

No. Parts No. Parts name Resnarks Level Oy
140038858 FEED BAR ASM. 3
2 | 40038968 FELT (D) ® 1
323200801 VERTICAL FEED LINK - f
4|5S5080612TP SCREW 9/64-40 L=6 N '
5 | 23200300 VERTICAL FEED LINK SHAFT * 1
§ | SMBOS0S0ZTP SCREW M5 L=5 . 1
7| 23056005 FEED BASE * 1
8| 40039257 FEED LEVER * 1
9 | 40038015 FEED LEVER SCREW # 1
10 | 23009508 FEED LEVER SHAFT @ 1
11 | RCOT4081 TKP C-RING ® 1
12| 13516703 SLIDE BLOCK B SELECTIVEPARTS| = 1
13185166504 SLIDE BLOCK A SELECTIVEPARTS| = 1
14| 13519202 SLIDE BLOCK SELECTIVEPARTS| * 1
15 | 40038708 FELT A * t
16 | 40038867 FELT (&) * 1
17 | EASS00B000 CABLE BAND * §
18 | NSEI50310SP RUT 15/64-28 * 1
19 B1604G12000A FEED BAR SHAFT f
20 | REOSBOTIIKP SHAP RING 5 i
21 | CQ2O2000000 Oft. WiCK 0.14
22| 23036304 FEED LEVER SUPPORT FOR PLC~1710 2
23 | 40038981 FEED LEVER BASE FOR PLC-1710 1
24 | SS60S0E30TP SCREW 9/64—40 L= FOR PLC-1710 2
25 | SMBOS1802TP SOREW M6 L=18 5
26 | WP06120765P WASHER 6.1X11X2 4
27 | 40017263 FEED LEVER BASE COVER FOR PLC~1T10 1
28 | SSE0B0530SP SCREW 5/64—40 L=6 FOR PLC-1710 4
28 | 40038707 FEED LEVER BASE FOR PLO-TTBUPLO-176E, 1
30 | 40017217 FEED LEVER SUPPORT FORFLO-TIOPLO-1TSL 2
31 | SS70207108P SCREW 9/64-40 L=63 FOR PLO-1780PLO-1760L 4

35



HOOK SHAFT & LOWER SHAFT GOMPONENTS (FOR PLG-1710)

36



HOOK SHAFT & LOWER SHAFT GOMPONENTS (FOR PLC~1710)

Neo. Perts No. Parts name Remarks Oty
1| 40038695 HOOK DRIVING SHAFT 1
2| 21427307 LOWER SHAFT METAL REAR 1
3| CSU85681ASH THRUST COLLAR ASM. D=9.53 W=8 1
4 (23004708 HOOK SHAFT SPACER 1
5| 81816512000 HOOK DRIVING SHAFT LARGE i §
8| SS8I51150TP SCREW 15/64-28 L=105 1
7|SS8181150TP SCREW 15/84-28 L=105 1
8 140038697 BUSHING INTERMEDIATE ASM, 1
9 | SS88EUBTOTP SCREW 1/4-60 L=8 2
10 | 40838887 HOOK SHAFT BASE 1
11 | SS2T50710TP SCREW 15/64-28 L=7 2
12| 21334701 HOOK SHAFT LOWER METAL 1
13 | 23004609 HOOK SHAFT 1

14 | 40035822 OPENER 1
15| 23004508 OPENER GUIDE ARM i
16 | 197112001 HOOK SHAFT GEAR A SELECTIVE PARTS 1
17 | 10112100 HOOK SHAFT GEAR B SELECTIVE PARTS i
18| 10112208 HOOK SHAFT GEAR C SELECTIVE PARTS 1
19| 10711904 HOOK SHAFT GEAR SELECTIVE PARTS 1
20 | 40029634 HOOK SHAFT SCREW GEAR SELECTIVE PARTS 1
21 | SMEB61802TP SCREW M6 L=16 2
22 [ WPDB120765P WASHER 6.1X11X2 2
23 | SHE4082TP SCREW ReX0.7 L8 1
24 | 23024409 VERTICAL FEED CAM (1.5) 1
25 | SSBEROSIOTP SOREW 1/4-40 L=4.5 3
26 | PHO300082C0 PN 1

37



HOOK SHAFT & LOWER SHAFT COMPONENTS (FOR PLC-1760,PLC-1760L)




HOOK SHAFT & LOWER SHAFT GOMPONENTS (FOR PLO-{TOOPLC-1760L)

No. Parts No. Parts name Remarks oty
1]40838695 HOOK DRIVING SHAFT ;
2| 21427307 LOWER SHAFT METAL REAR )
3| cSoes0BIASH | THRUST COLLAR ASM. D=9.53 W=8 s
4| 23004708 HOOK SHAFT SPACER p
5|B1818512000 HOOK DRIVING SHAFT LARGE 2
8| SS8151150TP SCREW 15/64-28 L=105 i
7|588151150TP SCREW 15/64-28 L=105 , '
8| 40030822 OPENER FOR PLC-1760 2
3|SS8660810TP SCREW 1/4-40 L=8 4

10 | 49038887 HOOK SHAFT BASE 2
11| SS8ISTIOTP SOREW 15/84-28 1=7 2
12{21334701 HOOK SHAFT LOWER METAL 2
13{ 23004809 HOOK SHAFT FOR PLC-1760 2
14| 40038829 OPENER FOR PLC~1780L 2
15 | 25004906 OPENER GUIDE ARM 2
16| 10112001 HOOK SHAFT GEAR A SELECTIVE PARTS 2
17| 16112100 HOOK SHAFT GEAR B SELECTIVE PARTS 2
1210112209 HOOK SHAFT GEAR © SELECTIVE PARTS 2
19| 10111904 HOOK SHAFT GEAR SELECTIVE PARTS 2

20| 40029634 HOOK SHAFT SCREW GEAR SELECTIVE PARTS 2

21| SM6081602TP SCREW M5 L=16 .

22| WP0S120765P | WASHER 8.1X11X2 .

23| smsos0s02TP | SCREW 4X0.7 L=8 :

24 | 23024409 VERTICAL FEED CAM (1.8) FOR PLC—-1760 t

25|ssgee0s30TP | SOREW 1/4-40 L=45 ’

26 | PHO300062C0 PN :

27| 40038897 BUSHING INTERMEDIATE ASM. '

28 | 40068168 VERTICAL FEED CAIX2.9) FOR PLC~1760L i

29| 4038902 HOOK SHAFT (60L) FOR PLO-1760L :




READ TENSION COMPONENTS

3. NEEDLE STOPPAGE EXCHANGE LEVER & TH

g

SHEIFRAL /(- -




REF.NO NOTE PART NO DESCRIPTION s = Oty

OWhoFvYERE MEX0. B 132
OvnsALe 11/64~40 L=8
’uj;;wtwyg

1 29377155 BALL JOINT COMPL. fvn./w(—"‘!)a 1

2 B1440-526-000 BALL JOINT LEFT =i I3A4Ur S (1)
3 DWhoryh MEX0D. 8 ESURY (1
4 F3—-LYIy QYK (13
5 OWhoFyh MEX0. 8 133 £1) .-
5 R UaA TR =%

7 NUTF AN Nrys

8

g

o

4—30 L[=4"B
'\J?JJwtwﬁ*unf_‘J
EIRY 11/684-40 L=4

. -
Pt Bt et ] b e bt Bt (O bk TND e e e
e, 3

4 PAX -
ATy
ESRXY G/1B6-4d2 [=TZ
Qwhasrves 3/18-32
A +FIOY (O3 KAFNY
4?—I~UJ‘¢3A
ARRUIR T (43]
21 B312/-091 : NSO 2 PIN SHOI Pl S 5 [§3K
z B3127-527-000 PIN B AhLX P B {1
23 226-18102 TENSION RELEASE LEVER A RLAAE (1)
24 SD-04T0281-8P HINGE SCREW D=4.7 H=2.8 SRy D=4, 7 H=2. 8 (2)
25 NS-5110310-8P NUT 11/64-40 D%?fﬁf!\ 1 1/54 40 (1)
2% o SR BASE PLATE ASH 5
z 101-24204 THREAD TENSION POST A A 14 FFI-L A Ea B
28 107-41106 FIRST THREAD TENSION PLATE 9«(49«'&?39% (41
= 11045101 THREAD TENSION SPRING FAALF A BFIOIER (2)
30 11m THREAD TENSION NUT 4 1 ARFaOT Fyb (2}
Kl 5 READ TENSION PUSTE FLTA Fra~—uh— B8 ($3)
32 AIFFm 4)
k<] A4 PFIVISIYT (2}
kT A4 FFI-R (2}
a5 JFS‘me J:Hr/?-x (2}
3 z T = )] 127
37 1k w;w.wm = 98}
38 o« B RUITRDY )
39 ARG PriA44YT {1},
40 A b RUICRAT B ARY (1)
 § AR ROICEAT FAET [9%)]
&2 THETRY 8/84—40 L=4, 6 (1)
43 A RRUIR FI—EVCS B 1
44 A MRUIERDT BT 4%
45 A bMJJTEB (1}
i ARMIRE Pord+4 7= (V3]
47 A MRUIER FIHD- (1)
48 ARRUSR PrFA4S 1
49 A BRUICR BT RSATS (1
50 eSTHxX (1)
] B AT5505 NTDT AT = T £3
52 226-89103 AU AT U (13
53 SD-0601171-8P HINGE SCREW D=6 H=11.7 SyRY D=6 H=11. 7 (1)
84 105-G7508 THREAD TENSION BRACKET A A RRUITE FaoEYas (A) (1),
55 85-4110615-SP SCREW 11/6440 L=6 FRIXY 11/64-40 L=6 (1)
o5 D0 L1 6058 VWASHER SX1D.5R7 1:5’5333& (i
g7 §S-7110710-8P SCREW 11/64-40 L=7 RUESRY 11/84-40 L= 7 -2
58 230-05405 TENSION RELEASE BAR oF PAFTTRD 1
58 #01 21348206 TENSION RELEASE BAR A BAJLAZTARD i
NOTE(#E) #01..SELECTIVE PARTS BRBE

41



LOWER THREAD WINDER MECHANISM COMPONENTS

T e S Sl e St LI e R -

P ]



LOWER THREAD WINDER MECHANISM COMPONENTS

No. Parts No. Parts name Leve! oy

1121357887 BOBEIN DEVICE ASM. 1
2 | 22537658 BOBBIN FITTING BASIS COMPL * 1
3|zr357859 BOBIN SHAFT COMPL * 1
4} 22538151 BOBBIN CAM SHAFT COMPL * 1
5| 23636202 ‘BOBEIN LEVER * 1
8| 21350061 ADJUSTING PLATE * t
7 | B152888000GA PRESSUR FOOT SPRING * 1
8| 10618304 VERTICAL ROLLER WASHER * 2
9| 21358205 RUSBER RENG L 1
10 | B3285210600 CUSHION » 1
11 | B1148555000 SPRING % 1
12 |RCOS6BTIHG RETABGNG RING * 1
13 | REDS00000K0 E-RNG * 1
14| ROBS2Z7E200 RUBBER FING - '
15 | SS7O81410SP SCREW 9/64-40 L=135 * 1
16 | SS6000520SP SCREW 9/64-40 L=5.0 * L
17| 14512583 BOBEIN ADJUSTING PLATE * L
18 | SSB170810TP SCREW 11/64-40 L=3 3
19| s0704807 SOBBIN FRICTION WHEEL L
20 | SMS0S80E2TP SCREW M5 L=6 2
21 | 10502300 THREAD GUTTER 1
22 | SS6690620TP SCREW 2
23 | 21355755 LOWER THREAD GUIDE ASM. L
24 | 21355706 FITTING BASE L3 1
25| p3162555800 THREAD GUIDE * 1
28 | NSBT1O3105P NOT 11/66-40 * ’
27 | D3TESS55HEB TENSION SPRING NO.1 . 1
28 | 40113092 THREAD TENSION DISK * 2
28 | 21878708 THREAD TENSION POST " !
30 | 11072462 THREAD TENSION NUT * !
31|smsoees00sP | SCREW £
32| 22538706 PACKING 1

43



LUBFRICATION COMPONENTS (FOR ARM

o  — — o e S o ¢ S——

44



LUBRIGATION GOMPONENTS (FOR AR

No. Parts No. Parts name Remarks Level Qty
1| s0ee2sts AFal ONCE THROUGH FELT ASM. 1
221345797 ARM-ONCE THROUGH FELT A = 1
3 | 40022647 ARSI ORCE THROUGH FELT . 1
4121345505 FACE ONCE THROUGH FELT % 1
5|21346358 FELT SUPPORT ASM. 1
6121346309 FELT SUPPORT * 1
7171546507 FEED CHANGE FELY * i B
£ 21346408 FELY * 1
4 | EASSH0BH000 CLIP CV-T0S * 2
10 | SSBTT0486SP SCREW 11/84-40 L=4.3 1
11 [ 21840708 UPPER FEED OIL BAR PLATE 1
12 | SS71105T0SP SCREW 11/66-40 L=5 1
13 | 0202006000 Of. WICK 02
14| 21347000 TAXE-UP OlL PLATE 1

15 [{CE202500000 Ol WICK 0.25
16 | 21347208 TAKE-UP tUBRICATION FELT 1
17 | SS3890616SP SCREW 9/84-40 L=56 1
18121348002 FELT 1
19 | BI412051080 FELT 1
20 | CO252000000 o wicK 0.55
21 | BTOS08300EA Ol TUBE 0.17
22 | 21407507 OIL TANK A 1
23 | 21407608 Of. TANK B :
2¢ | 21487705 FaLT 2
25 | SS8111010SP SOREW 11/64-40 L=95 2
28 | CO202000000 OiL WICK FOR PLC-1760L 0.15
27 | 21346101 LBRICATION FELT PRESSER FOR PLC-1760L 1
28 | 21286200 MUTUAL VERTICAL CHANGE FELT FOR PLC-1760L 1
29 | SSTI20760SP SCREW 3/16-28 L=7.0 FOR PLC-1760L 1
30 | PSOS00202KP SPRING PIN 5X20 1
31 | B3508512000 ORL FELT HOLDER 1
32 | SS7T1107105P SOREW 11/64-40 L=7 1
33 | 22620504 Oft. WICK HOLDER 1
34| SS4110615SP SCREW 11/64-40 L=6 1
35| 21339700 UPPER FEED STOPPER PLATE (B) FOR PLO-1THBPLC-170 1
36| SST111120TP SCREW FOR PLO-1T1QPLC-1T80 2
37| WPD450861SD WASHER 4.5X10%08 FOR PLC-1TIQPLO~TT80 3
38 | 22620504 OlL. WICK HOLDER FOR PLO-1T1BPLO-T780 1
39 | CQ202000000 OR. WICK FOR PLO-1TI0PLC-1780 02
40 | EAS500B0100 CABLE BAND 1

45



LUBRICATION COMPONENTS (FOR HOOK SHAFT BASE)

L Al Al e . e S £ 4. o T At = it e e

B

e ¢k o

A6

£ . 4 SR % — b e {1 i 4 it



LBRIGATION COMPONENTS (FOR HOOK SHAFT BASE)

1| 40038728 VILENE HOLDER ASM, 1
240038729 OlL WICK ASM. 1
340038730 VILENE HOLDER 1
4|SSS110480SP SCREW 11/64-40 L=4.3 i
5| D281 1555800A CABLE HOLDER L
6 [ SS4T108155P SCREW 11/84—40 L=8 1
7 |z1343905 FACE ONGE THROUGH FELT 2
8 | 40038728 VILENE HOLDER ASM, FOR PLC-1780PLO-1780L '
9 (40038729 OR. WICK ASM. 1
10 /40035730 VELENE HOLDER 1
11 | SSE110480SP SCREW 11/84-40 1L=4.3 FOR PLC-TREPLC-F 700 1
12 | D261 15558004 CABLE HOLDER FOR PLC-TTRRPLC-T700, 1
13| SS41108155P SCREW 11/64-40 L=8 FORPLC-TRRAPLO-TRAL 1
14 | 21345905 FACE ONCE THROUGH FELT FORPLO-TRRPLO-T76L 2

47



GAUGE COMPONENTS (STANDARD PARTS) (FOR FLG-1760,PLC~1760L)

e i . e | e 4 s et = S— il sty
AR ALK o 3 m— e

48



GAUGE COMPONENTS (STANDARD PARTS) (FOR PLC~1760.PLC~17600)

No. %m Ports nane Reomarks
e NEEDLE PLATE (10804 FOR PLC-1760 L
2| 558170480SP SCREW 11/66-40 L=43 R
3| soozs7e? THROAT PLATE HOLDER(10MM) t
4| 29097503 ECOENTRIC ROLLER z
5| 23007802 HINGE SCREW 2
8| sssi108105P SOREW 11/64-40 L=8 8
7| SSe0908205P SCREW 8/64-40 L6 ¥
81 SS20008T0SP SCREW 9/84-40 L=75 2
9 | 40038774 NEEDLE CLAMP(1OMM)ASM. !
10! 40038775 NEEDLE CLAMP(IONM) 1
11|sssesostoTP  |SOREW 1/8-44 1238 %
12| 40038795 PRESSER FOOTUIGMADASH. 1
13 | 20038796 PRESSER FOOT(IMAD) 1
14| son3s794 FINGER GURDE(10-1204) !
15 | SmeaseserTP SCREW MAX07 L=8 :
16 | 20039007 FEED (39-2 4 10MM) FOR PLC~1760 i
17| sovsese2 FEED POOTUIOMMASM, FOR PLC-1768 1
18 | 48038898 FEED FOOT(1OMM SOLIASM, FOR PLC-1760L '
19 | 40038843 FEED FOOT(TOMM) FOR PLO-1760 1
20 | 40038898 FEED FOOTUIONM 60L) FOR PLC~1760L 1
21 | Sms0sUSSZTP SCREW M4 L=4.5 x
22 | 40038893 THROAT PLATE(TOREA 501 FOR PLO-1760L 1
23 | s0838897 FEEDCTONAS 60L) FOR PLO-1760L LN

49




HOOK COMPONENTS

v ana— — s s

I —————— AR Rl e

4 e & S

50



HOOK COMPONENTS

No. Perts No. Parts name Remarks Level | Cons | Oty
1 | 40039010 HOOK ASM. FOR PLC-1710 1"
2140639010 HOOK ASHL FOR PLC-1760 2
3| so0s8732 HOOK . t
4| 50039887 BERER HOOK * i
5 | 21442207 TENSION SPRING * i
§ | 19723500 IDLIRG PREVENTION SPRING # £ 1
7 {21432000 ADJUSTING SCREW * * 1
& | 21432109 ADSUSTING SPRING SCREW * 1
9| 23028008 INNER HOOK PRESSER WITH HORN * 5
10 | 23058506 NEEDLE GUIDE * 1
11 | 23028004 FELT * L
12 | ro728104 PRESSER SETSCREW = - 3
13 | 22814008 SCREW * * 2z
14 | SS1082810SP SCREW 9/64-40 L=254 FOR PLC-1710 * 1
15 | 10759683 ALUSGRUM BOBBIN (DOUBLE-CUT)  |FOR PLC-1710 * 1
18 | S51092810SP SCREW 9/84-40 L=254 FOR PLC-1760 * 2
17 | 10759603 ALUMIGIRNS BOBEIN (DOUBLE-GUT)  |FOR PLC~1760 S 2
18 | 40038870 HOOK ASH(E0L) FOR PLC-1766L 2
19 | 40038732 00K * 1
20 | 46938868 TNNER HOOK * 1
21 | 40038989 CAP - 1
22 | 23058605 TENSION SPRING o 1
23| 21432000 ADJUSTING SCREW - * 1
24 | 21432169 ADJUSTING SPRING SCREW * 1
25 | 23026008 PNRER HOOK PRESSER WITH HORN = 1
26 | 23056506 NEEDLE GUIDE * 1
27 | 23026404 FELT * 1
25| 16723104 PRESSER SETSCREW * * 3
29 | 22814008 | screw * * 2
30| 10723500 IDLING PREVENTION SPRING * + $
21 | SS10028105P SCREW 9/64—40 1=254 FOR PLC-1760L * 2
32| 10759603 WWW FOR PLC-1760L * 2

51



THREAD STAND COMPONENTS

— s i e et
- P s -
....!-.!.I....t-llrtlllc.lll‘l:l!.ro e .

o s o e i o e e S

T —

R

o emm—

e et G . s, i it it . 4 T

52



THREAD STAND COMPONENTS

Parts No.

Parts name

128910158 THREAD STANDING DEVICE ASM. FOR PLO-TROFLO-I700L 1
2| 28910059 THREAD GUIDE ARM ASM. 1
348096354 THREAD STAND ASM, FOR PLC-1710 1

¥



BELT COVER & OB RESERVOIR COMPONENTS

B e S U V-

54

S ————————— AP L S e




BELT COVER & Ol RESERVOIR COMPONENTS

No. Parts No. Pares came Remarks Level Oty
2|SSe1S1440SP | SCREW 15/64-28 L=14 ‘
3| SST110640SP SCREW 11/64-40 L=7.8 k
4| 5S5110740TP SCREW 11/64-80 L=65 :
5 | 40025299 GaL POT JOINT 1
8| 21578003 OfiL MANAGEMENT WASHER !
7 | B8112Z28000 Ol SEAL :
3 | 40025300 O POT "
o|SMI0SI140ISE | SCREW MIXDS L=14 %

10 | NMIBB300B1SC NUT M3 g
11 10748101 Ol REMOVING SETSCREW PACKING 8
12 | WPB320501SC WASHER M3 :
13|SKa241601SC | WOOD SCREW D=24 L=16 .
14 | 10755254 BELT GOVER C ASM. (FOR JE) '
15| 10755208 BELT COVERCWE) * ;
16|SK3EZS00SC | WOOD SCREW D=438 L=25 #
17| 21853150 BELT COVER ASM. (RIGHT) ;
18| 21351101 BELT COVER (RIGHT) d :
19| 21351602 BELT COVER AUXILIARY PLATE “ '

26 21351200 BELT COVER (LEFT) L

21 | D8232241E00 BELT COVER SUPPORT A 4

22 | SSE153040SP SCREW 15/64-28 L=30 2

23| 40838823 BELT COVER (UNDER) 3

24| 40017309 BELT COVER LD A

25 | 40038824 BELT COVER STUD 2

26 | SSE110480SF SCREW 11/64-40 L=4.3 4

27 | SS6110480SP SCREW 11/64-40 1743 2

28 | 0080024 BELT COVER (FOR OBLIQUE TABLE) | OPTIONAL PARTS T

23| 40078989 BELT COVER(FOR OBLQUE TABLE) + 1

30 |MTJVHOOSSGA | V-BELT 5SINCH * 3

31 | SS6110480SP SCREW 11/64—40 1243 + 3

55



mmmmmm(mm

i 2 1 S £ Sl | wqmen it A . e o e
" i ik 0 L g 4 e w in

N ——




AUTOMATIC PRESSER LIFTING MECHANISM COMPONENTS (OFTIDNAL PARTS)

ey Pacts No. Ports pame Remarks Level | Coms | Qly
T|PASOOISDIO0 |AIR CYLENDER :
2|swsoso0ezTe | SCREWMS L=20 ¢
3| 71358508 CYUIRDER CONNECTING SCREW i
4 | NMISDBO00TSE NUT 38 !
s |snoreassise HINGE SCREW D=7.24 H=33 '
6 | 21388500 PRESSER LIFTER LEVER A J
721856003 PRESSER LIFTER LEVER B 1
2|SMSO5T00ZTP | SCREW MSXD.8 L=10 2
9 | 21356764 SHAFT !
10 [ PUS005101 ELBOW UNION 6XPT1/8 2
11 | 21356308 CYLIRDER STAY(FRONT) !
12| 21358407 CYUNDER STAY(REAR .
13 | CM308208091 ATTENTION SEAL 16 i
14 [SSEI5I040SP | SCREW 15/64-28 L=10 .
15 | HXDOZ9S000A WIRE MARK(Z) i
16 [FXO02950008 | WIRE MARK(3) 1

57




. AJR MECHANISM COMPONENTS (OPTIONAL PARTS)

i . R by 2 4§ i & i x| £ PRS-

L e 81 e i A i o 4 e— e @ o —

58



AIR MECHANISM COMPONENTS (OPTIONAL PARTS)

No. Parts No. Perts name Level Qfy
1| 40783083 AR APPARATUSIP)ASM. 1
2 20038004 MAGNETIC VALVEXR) * 1
3 | GAXZSOT00D0 ELBOWE = 1
4| HID34810020 2-POLE NYLON PLUG * 1
5| HKE34GL000A TERMENAL FEMALE *- 2
€ | SAKATSO3000 INStRATION TUBE * B2
7| BTOSO0L0TER TUBE * 13
8 | BTO6IB40TER TUBE = 1.3
§ | HXOOZESU0DA WIRE MARK(2) 2 4
10 | HEXDO2950608 WIRE MARKI3) * 4
11 | 4010581 CORD ASM. @ 3
12 | SKI385001SE WOOD SCREW D=33 L=50 4
13 | 40038722 FILYER REGULATOR ASH. 1
4 1 PPESS2TI0AD FILTER REGOLATOR * t
15 [BT0600401ER TUBE # 1
18 | 40838723 FILTER REGULATOR MOUNTING PLATE & 1
17 (40107618  NPPLE = 1
18 | GAKZ8609000 ELBOW * 1
19 | SH08T001SE SCREW 86 L=10 * 2
20 | SK3482501SE WOOD SCREW D48 =25 2

RO



HOOK COMPONENTS (OPTIONAL PARTS)

s iy | i . 4 A M| 4 4 S Pt .

e s 3 e v e

.60



HOOK COMPONENT'S (OPTIONAL PARTS)

No. Parts No. Parts name Remarks Level Qty
1| 20086888 HOOK ASM. -
240088785 INER HOOK ASM. ” b
< soszmen TENSION SPRING SETSCREW » ’
«|4o00sses IRMER HOOK i !
5{23058865 TERSION SPRING * 1
b e ADJUSTRNG SCREW » 1
7| to7z3800 ELING PREVENTION SPRING * !
3| sooasoz HOOK i :

. glzsozs00s INNER HOOK PRESSER WITH HORN * 1
10| 23088508 REEDLE GUIDE Y !
11 | 23628404 FELT i :
12| 16723104 PRESSER SETSCREW * 2
13| 22814008 ScrRew * >
1440066592 HOOK ASHL FOR PLC-1760L L
15 | 40085795 BINER HOOK ASM. . !
16 | 4c088638 TNNER HOOK o !
17| 23858085 TENSION SPRING o !
18] 10728401 TENSION SPRING SETSCREW * '
18| 21422000 ADSUSTING SOREW * Y
20| 10723500 IDENG PREVENTION SPRING * o
21 1 40038732 HOOK . ;

22 | 23026008 INNER HOOK PRESSER WITH HORN » :
23 | 10728104 PRESSER SETSCREW i &
24 | 23058506 NEEDLE GUIDE - §
25| 22814008 SCREW * z
26| 23020404 FELT s :

o1



ACCESSURIES PARTS COMPONENTS

62



1| 22932800 ACCESSORE BAG z
2| 22933006 SCREW DFSVER LARGE .
3B9113012080 WRENCH (8X70) 1
4|MDFRXZ709CO  |NEW DEFRIX OIL NO.2(700CC) 1
5| JTos76e0080 OnER ‘
§{MC321802002  |NEEDLE 124-35 #200-2 FOR PLC—1760L 1
7 | MC321001402 NEEDLE 134-35 #140-2 FORPLC~TTIPLC-1760 1
8| BE213072000 BED HINGE CONNECTION 2
9 {40848535 HEAD_COVER g
10| B8206012600 FELT CUSHION mmw "
1188209012000 RUBBER CUSHION HEAD- ORLL HEAD .
12| 10529600 WASHER HEAD ONLY. HEAD EAD "
1316539908 SET RARL R e s
14| 10759803 ALISENUM BOSBIN (DOUBLE-CUT) | FORPLC-TRGPLO-I760L 2
. - (FOR PLO-17800) 1
17 | EASS09B0106 CABLE BAND GoR PLO-17800 3
1840038827 BED CLAMP STICK ASM. 1
19140038328 BED CLAMP STICK 1
20 | BT1200801EF TusE 803
21 {WPGB41801SC WASHER 8.4X17.4X1.6 1
22 | WnasssgsnISC BUT 1
23 10770 WRENCH 2.5MM FOR PLO-TOPLO-1780L 1
24| 22833705 SCREW DFRIVER MIDDLE 1
25| 22933204 SCREW DRIVER SMALL 1
26 | 16528800 FRAME SUPPORT BAR 1
27 |MTSPOOTOOCO | MOTOR PULLEY ASM. P.C.D 70 piaohi gl sl 1
28 [NS51S0430SP | NUT 15/84-28 it 1
OPTIONAL PARTS
23 | DT101245E00 SYNCHRONIZER HOLDER STUD OR PLO-17500) 1
3089109246000 | DETECTOR SUPPORT PLATE - 1
_ PARTS
31|SST1107105P | SCREW 11/64-40 L=7 ety d i 1
32| 10759603 ALUMINUM BOBBIN (DOUBLE-CUT)  |FORPLC-1710 1
PARTS
33| 40101288 PANEL STUD o 1 760L) 2

63



TABLE OF EXCHANGING GAUGE PARTS (FOR PLC-1T0PLC-1780L)

4 —— e i ¢ b

Bl =
" e |
|l = &
iu
1
: wen
% B
: 8
L]
12
! [AcTm80
: | PEC-TRS0L
ERAOTEL
|
U q
: 3s
. "1m@b=mnmm'mm§umm
F 6 1063008 | - - 2 ¢ B _[e0srm | 7 (003
; 3 w'% - - - - 3|06 | B |d0sem
o T 20 |a0s 2 |woseee7 | - - S [@o3574 | D [w00a8r7
12 21 [#0D-39005 - - £ 1400-95751 26 140D-3%772 30 |400-38785
PLC-1750 o) O
PLC-1 760U [®) e @)
[ FEED FOOT ASM. FEED FOOT FOR GUIDE
£ & 292 W SRYR
o [eiio | el (Mo | Patio. JReho | Pata  [RefNo | Patla
5 31_|eo3mee6 | - - % |d03ee5h | - :
8 2 |wo3een | - - ¥ (%0382 | - -
10 35 _|4034 | 35 [|w038e08 | 38 [400-38350 (40039771
12 34 |40038340 | 43 |&005748 | 3 [40038848 | 44 [40095750

64



TABLE OF EXCHANGING GAUGE PARTS (FOR PLO~1760L0-1760L)

No. Parts Ko Parts name Rewsrhs aty
1140038996 - TRROAT PLATE(GMAD !
2 | 40638895 THROAT PLATEISMI) i
3 | 438804 THROAT PLATE(10MM) i
440838863 THROAT PLATE(1 22 1
5| 40038892 THROAT PLATE(16MM 60U 1
& | 48039004 THROAT PLATE(SMMIASH. 1
- 7]40089001 THROAT PLATE(GMRMIASH. 1
8 }40830080 THROAT PLATE(TOMMASM. 1
9{40030997 THROAT PLATE(12MM)ASSL 1
10 [48936500 |PRESSER FOOT(GMMASIL FOR PLC-1780 1
© 1140038797 PRESSER FOUTHBMMDASM. FOR PLC-T760 1
12 | 40038798 PRESSER FOOT(10MRMOASY, 1
1340033782 PRESSER FOOT(IZMMOASM. FOR PLC-1760 i
14| 20038510 PRESSER FOOT WITH GUIDE(GMIOASIL | FOR PLO-1780 !
15 [ ADOSBSOE PRESSER FOOT WITH GUIDE(SMIDASM, | FOR PLC-1760 1
15 | 400EBE58 PRESSERFOOTWITHGLEDE( 10MMDASH. ; :
1740838802 PRESSERFOOTWITHGUIDE(1ZMMDASM. | FOR PLC-1760 !
18| 40039009 FEED(MED .
1940839008 PRI !
o0 | 208039907 PEEG{OMED :
21 | 20020006 FEED(12380 :
2245038857 FEED{$0MM 861) :
23| 40038778 MEEDLE CLAMP(SMMDASM. FOR PLO-1760 '
2440838776 NEEDLE CLAMPEMIGASH FOR FLO-1760 :
25| sveseTrs NEEDLE GLAMP(IBMBDASH :
26 | 40888772 NEEDLE CLAMP(IZMSOASIL FOR PLO-1760 :
77 sguzmEn THROAT PLATE . ;
23| 30038780 THROAT PLATE ROLOER(SMM) FOR PLO-1768 .
- 29|40836787 THROAT PLATE HOLDER(10MM0 :
. 3040838725 THROAT PLATE HOLDER(12000 FOR PLO-1760 :
21 | s0038846 FEED FOOTBMM)ASAL !
5240038844 FEED FOOTUMADASH. 2
3340036842 FEED FOOT(1OMADASHL ’
34| 40038840 FEED FOOT(12MMASM. ‘
3540038888 FEED FOOT(10MM SOLIASH. :
3640038854 FEED FOOT FOR GUIDE(SMMDASH. :
3740036852 FEED FOOT FOR GUIDE(SMMASM. 1
3840038850 FEED FOOT FOR GUIDE(IOMMOASIL 1
39 | 40038848 FEED FOOT FOR GUIDE(1ZMMIASH. 1
40| 40030271 FEED FOOT FOR GUIDE(10MM 601 PARTS t
41| 40095782 THROAT_PLATE(1 2284 60L) """‘P’:,‘:’s 1
42 | 40095751 | FEED(12308_60L m%;m .
43| 20095748 FEED_FOOT(I2MM G0LIASH. Wﬂmﬁ-@“ e 1
“ - { FeED , FOOT_FOR GUIDE(12MM_S0UASM. | oR pLC-1760L) T




